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The aim of this sheet is to help you decide which of the first line prescribable oral nutritional supplements would be best for your patient, in line with MK CCG guidance.
Food fortification and homemade booster products should always be the first choice for managing malnutrition. However over the counter or prescribed oral nutritional supplements can complement a normal diet when food alone is insufficient to meet a patient’s daily needs.

Patients should not be prescribed ONS (“sip feeds”) without:

· trialling a high calorie/high protein diet for at least one month (Food First)

· being identified as high risk of undernutrition according to MUST and have ongoing weight loss following a high calorie/high protein diet for two consecutive months
Starting a patient on an ONS 
The patient’s clinical condition should fall within the Advisory Committee on Borderline Substances (ACBS) approved categories before the first line nutritional supplements are prescribed:

Short Bowel Syndrome

Intractable malabsorption

Pre-operative preparation of undernourished patients 
Proven inflammatory bowel disease

Following total gastrectomy

Bowel fistulas

Disease related malnutrition

If the patient meets the above ACBS criteria and has failed to gain weight using Food First then the GP can prescribe:

First line ONS – b.d. dose (two daily) - in between meals to provide approximately 600 calories per day. The GP should prescribe a starter pack or an initial 7 day supply followed by a monthly prescription. The prescription should state “order patient preference” or “supply mixed flavours” – unless the patient would like just one flavour. See overleaf for first line products.
It is essential that the patient continues with Food First alongside ONS.
Over the counter options if patients do not meet above ACBS criteria for first line ONS:

Powder milkshake:


Complan

Aymes Retail 

Meritene Energis Shake

Powder soup:

Complan Chicken

Aymes Retail Chicken

Meritene Energis Chicken Soup

First Line Prescribable Products for those who meet appropriate ACBS criteria:

	Powder Milkshake

Aymes Shake (57g sachet) / Ensure Shake (57g sachet)

	Pros:

Made with 200ml full fat milk, or can be mixed into food
Provides 100% of vitamins and minerals in 2 sachets

Can be served warm
Less storage space required
	Cons:

Needs to be mixed with milk 
Less flavours – taste fatigue more likely
Requires a level of manual dexterity (although shakers available from companies)


	Milkshake

Aymes Complete (200ml) / Ensure Plus Milkshake Style (200ml) / Fresubin Energy (200ml)

	Pros:

Wider variety of flavours
Can be served warm

Clinically lactose free
	Cons:

Larger volume
Requires 4-5 bottles to provide all vitamins and minerals


	Compact Milkshake

Altraplen Compact (125ml) / Ensure Compact (125ml)

	Pros:

Smaller volume
More calorie dense

Lowest sugar option

Can be served warm
	Cons:

Less flavours – taste fatigue more likely
Requires 4-5 bottles to provide all vitamins and minerals


	Juice-based

Ensure Plus Juce (220ml) / Fresubin Jucy (200ml)

	Pros:

Better for those who don’t like milk
Can be served warm

Clinically lactose free
	Cons:

Higher sugar - avoid initiating in primary care if the patient has diabetes
Not complete in vitamins and minerals

Lower protein content
No fat content


	Savoury

Ensure Plus Savoury (200ml)

	Pros:

Better for those who don’t like sweet tastes
Clinically lactose free
	Cons:

Only one flavour (chicken) 

Should be served warm


Recipes and alternative serving suggestions are available from the Community Dietitians.

Reviewing patients on ONS

The guidance recommends that GPs undertake a review at least every 3 months or more frequently if there is clinical concern.  This would entail reassessing weight, BMI, MUST score, reviewing aims and oral intake, monitoring compliance and reviewing the need for continuing ONS.

When to stop the prescription for ONS

· When treatment aims are met
· When requested to do so by a dietitian
· When the patient is not taking the therapeutic dose (b.d. twice daily in between meals) and an alternative has been trialled
· When a patient is nearing end of life and continuing to take the ONS is detrimental to quality of life

It is essential to review one month after stopping ONS to ensure no recurrence of the problem and the patient remains stable – continue further monthly reviews if in any doubt. For patients on high levels of ONS whose nutritional status is improving, a step wise reduction in ONS should be considered, rather than stopping all ONS at once – monthly review is essential.

When to refer to the community dietitians

One or more of the following should apply: 

· MUST Score > 2 for 2 consecutive months and the patient is losing weight and they have tried ONS twice per day for 1 month and there is no improvement
· Patients with complex nutritional needs such as uncontrolled diabetes, renal failure, (CKD 3 with high potassium), heart failure with volume restrictions, gastrointestinal disorders. 
· Patients at risk of developing refeeding syndrome (BMI <16kg/m², or who have had little or no nutritional intake for the last 10 days, or who have lost >15% body weight in the last 3-6 months but excluding those at the end of life)

· Patients with dysphagia who have been recommended thickened fluids by a Speech & Language Therapist and who have a MUST Score > 2 and where a month Food First has not resulted in improvement (at this stage a pre-thickened ONS will need to be considered and this must be under the direction of a dietitian)

· Weight loss of > 2kg in any one month whilst having ONS b.d. 
· If ONS are the sole source of nutrition or there is a problem in finding a suitable ONS
· Patients who still need ONS after a 6 month prescription and have not been seen by a dietitian.


Our contact details:


Community Dietitians 				Tel: 01908 995416          


Nutrition and Dietetics Department		Fax: 01908 997780


Milton Keynes Hospital 			Email: 


Standing Way					� HYPERLINK "mailto:mkcommunity.dietitian@nhs.net" �mkcommunity.dietitian@nhs.net� 


Milton Keynes


MK6 5LD
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